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.IIAN('hll KEHAT TESTING CO., LTD.

AR

545 Y /Report No.: KH210603T7564Y-20 [/ Date:2021/6/10

FTATHAE/Client: R THT I A 1)
Huhb/Address: R T ERIKTNIES 25 45
TALIRE £ F/Project name: K ERATATNT KM
H-5h S FR/Product: KA CGRTITHD

¥ &5 /Model: /

PR 475 /No.:K001114-2

S$-+f 44 2/Sampling Location: I

i /Quantity: 1

1 #% /Specifications: 2L
FINBHUEER, EREAS AT LM,
¥ 5L ¥ U5/Sample Source: & S B HLIEA

¥ 53438 /Sample Description: i (2L) , A&
T4 H #/Sampling Date: 2021/6/4
¥ 35 H 1)/Test Date: 2021/6/9~2021/6/10
H|5E bR dE/Test Standard:
GB/T 17820-2018 (KRS )
¥z #4514 /Test Conclusion:

FESRAK NG, W24 GB 17820-2018 (RARA) &1 BRIV THEAR LR,

Hath 17 " ¥R
e ﬁ—‘lk\'L M';‘ 9‘} ’?/’ﬁ Certitier P
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TR, NEMERTARAHK] , BHEMTEN ; 2. AL EPMEH WAL MR ;3. RICRUNR RIS BURMEENTRY, RFRIIRE2E8
éiﬁ?’;;m?ﬂﬂ!ﬁmﬂi L EAAFAER, VWA R IR |, A R A m IR U ; 4 RS MG 0IRE S | BARR 0T | IREMRUGRESIEN
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JIANGSU KEHAI TESTING CO., LTD.

/154 Y /Report No.: KH210603T7564Y-20 [ )/Date:2021/6/10
A K/ Test Conditions:
w25 C WL 71 RH% JUE: _100.5 kPa
R4S/ Test Results:
Ry a8 H L For 0 e I AT E e E! KR |
[Test Item / Unit /Test Standard /Uncertainty / MDL Result ;
it MJ/m? / / 38.00 |
(101.325kpa, 207C) l
R AR P gg’; ﬁg(‘)gig:g / / g7 |
(101.325kpa, 20C) i ]
Hix % / / / 05747 |
Bifb A a it mg/m’ GB/T 11060.10-2014 | U=0.006,k=2 0.1 a1 {
JOX en i mg/m’ | GB/T 11060.10-2014 | U=0.006k=2 0.1 20|
— UL T % GB/T 13610-2020 / 0.01 ND |
— AL T % GB/T 13610-2020 / 0.01 ND |
K C GB/T 5832.2-2016 / -80 300 |
e fht % GB/T 13610-2020 / 0.01 96.60 |
Lot % GB/T 13610-2020 / 0.01 2.32
P I % GB/T 13610-2020 / 0.01 0.48
TR % GB/T 13610-2020 / 0.01 0.09
IET fed % GB/T 13610-2020 / 0.01 0.12
S g hi % GB/T 13610-2020 / 0.01 0.03
B LG e % GB/T 13610-2020 / 0.01 ND
Fakt it % GB/T 13610-2020 / 0.01 ND
Pitiefi b % GB/T 13610-2020 / 0.01 ND
WAThE % GB/T 13610-2020 / 0.01 0.37
s o iy % GB/T 13610-2020 / 0.01 ND
AR % GB/T 13610-2020 / 0.01 ND
T H % GB/T 13610-2020 / 0.01 ND

teik: ND o Aba, (CTHIHIR .
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OTRUR NERERTFEST , BHEREN ; 2 AETREBAERBTMBIAMES ; 3. HITRMIRIREARN | EVRMRSHERN, ﬁ%&smgzgé
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JIANGSU KEHAT TESTING CoO., LLTD.

[ 1)/Date:2021/6710
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Y a4 /Report No.: KH2T0603TZ564Y-20
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."————
LR GB 17820-2018 ¢ 88
il " 5
T
E R AL Y (MI/m™) > 34.0 314
ww (BB ¥ (mg/m? ) < 20 100 i
|
ks v (mg/m*) < 6 20
—FULRERE R 7T 2% < 3.0 4.0 |
2 KR ARIRES &R 101.325kpa, 20C.
b B R RE AT ET.
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